SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 40MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 4000 dBm  Offset 217068

Mode Auto Sweep
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Count 100/100

Ref Level 40.00dBm  Offset 21.70 di
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7 Result Summa 2 Result Summa

3430 GHz

3.550 GHz 3

08:18:04 05.02.2022

3445 GHz 1.000 Mtz 3.44467 GHz -26.68 dBm -13.68 dB
3.445 GHy 3.449 GHz 500,000 kHz 3.44888 GHz -21.42 dBm -842dB
3,449 GHe 3450 GHz 200,000 kHz 3.45000 GHz -16.86 dBm -3.86 dB
3.450 GHz 3.490 GHz 100,000 kifz 345063 GHz 17.66 dBm -12.34 dB

o R 0 o

3.555 GHz 3

1510 GHz 3.

3.551 GHz 3

550 GHz
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100.000 kHz
200,000 kHz
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1.000 MHz

3.54931 GHz
3.55003 GHz
3.55105 GHz
3.55553 GHz

18.08 dBm

-11.92dB
-3.76 d8
-7.98 dB

-13.88 dB

08:17:07 08.02.2022
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBim  Offset 21.70 B Made Auto Sweep

RefLevel 40.00dBm  Offset 21.70 d8.
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2 Result Summar

3430 GHz

08:18:42 05.02.2022

3445 GHz 1.000 Mtz 3.44437 GHz -31.76 dBm -18.76 dB
3.445 GHy 3.449 GHz 500,000 kHz 3.44890 GHz -30.64 dBm -17.64 dB
3,449 GHe 3450 GHz 200,000 kHz 3.44999 GHz -36.28 dBm -23.28 dB
3.450 GHz 3.490 GHz 100,000 kifz 3.47922 GHz -3.99 dBm -33.99 dB

o BN 0o

2 Result Summa;

1510 GHz
3.550 GHz

3.551 GHz
3.555 GHz

3,550 GHz
3551 GHz
3.555 GHz
3.570 GHz

100.000 kHz
200,000 kHz
500,000 kHz

1.000 MHz

-35.24 dBm

08:11:44 08.02.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 50MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Reflevel 4000dBm OMset 217008 Mode AutoSweep saL RefLevel 000dBm Offset 217008 Mode Sweep sa
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2 Result Summa:

2 Result Summa:

3.500 GHz
3550 GHz
3551 GHz
3.555 GHz

1430 GHz 3445 GHz 1.000 MHz 3.444 76 GHz -31.15 dBm -1815 dB
3.445 GHy 3.449 GHz 500,000 kHz 3.44840 GHz -20.43 dBm -11.49 dB
3,449 GHe 3450 GHz 200,000 kHz 3.44998 GHz -19.77 dBm 6.77dB
3.450 GHz 3,500 GHz 100,000 kifz 345081 GHz 20.30 dBm 9.70 dB
o R 0 o

08:28:27 05.02.2022

3.550 GHz
3551 GHz
3.555 GHz
3.570 GHz

3.54923 GHz

21.31dBm
-12.46 dBm
-30.09 dBm
-32.96 dBm

3.55001 GHz
3.55126 GHz
3.55563 GHz

08:40:45 09.02.2022

Ready

Channel power -13dBm > -22.99dBm (PASS)

Ref Level 40.00 dBm
- At 30d8 ® SWT
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2 Result Summar None

Tx1 {Ref) 500.000 kHz -22.99 dBm

Tx Total -22.99 dBm

P

08:45:02 09.02.2022
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seamancas. FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 50MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBim  Offset 21.70 B Made Auto Sweep

oL RefLevel 40.00dBm  Offset 21.70 d8.

Mode Auto Sweep seL
Count 100/100 Count 100/100
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2 Result Summar 2 Result Summa

3430 GHz 3445 Ghz 1.000 Mitz 343495 GHz -30.02 dBm -17.02d8 3500 Gz 3550 Ghz 100.000 kifz 3.53482 GHz -1.41 dBm 3141 dB

3445 GHr 3489 GHz 500,000 kHz 3.44897 GHz -31.69 dBm -18.69 dB 3550 GHz 3551 GHz 500.000 kHz 3.55009 GHz -31.19 dBm -18.19.dB

3449 Gz 3450 Gtz 200,000 kitz 3.45000 GHz -35.48 dBm -22.48 dB 3551 Gz 3555 Ghz 200000 kHz 3355110 GHz 36,87 dBm 2357 dB

34506tz 3.500 GHz 100,000 kHz FANG5 B T B R L 3.555 GHz 3570 GHz 1.000 MHz 355678 GHz -30.26 dBm 17.26 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 50MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 4000 dBm  Offset 21,7005 Mode Auto Sweep saL RefLevel 40.00dBm  Offtset 21.70dB Mode Sweep sl
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2 Result Summa:

-21.51 dBm

2 Result Summa:
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3.555 GHz
3.570 GHz

3.54918 GHz
3.55000 GHz
3.55102 GHz
3.55532 GHz

21.67 dBm

08:29:14 05.02.2022

1430 GHz 3445 GHz 1.000 MHz 3.44397 GHz
3.445 GHy 3.449 GHz 500,000 kHz 3.04872 GHz -20.99 dBm 7.99 dB
3,449 GHe 3450 GHz 200,000 kHz 3.44998 GHz -19.49 dBm 649 dB
3.450 GHz 3,500 GHz 100,000 kifz 345082 GHz 21.45 dBm 855 dB
e B 0o

08:39:46 09.02.2022

Channel power -13dBm > -21.76dBm (PASS)
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2 Result Summa:

Tx1 (Ref)
Tx Total

500,000 kHz
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-21.76 dBm
-21.76 dBm

08:45:47 09.02.2022
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seamancas. FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 50MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBim  Offset 21.70 B Made Auto Sweep

oL RefLevel 40.00dBm  Offset 21.70 d8.

08:29:59 09.02.2022

08:36:20 09.02.2022
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2 Result Summar 2 Result Summa:
1430 GHz 3445 GHz 1.000 MHz 6 GHz -31.11 dBm 1871 db 3500 GHz 3550 GHz 100.000 itz 351107 GHz -1.19 dBm -31.19 dB
3445 GHr 3489 GHz 500,000 kHz 3.44808 GHz -31.65 dBm -18.65 dB 3550 GHz 3551 GHz 500.000 kHz 355001 GHz -32.54 dBm -19.54 dB
3.449 Gtz 3.450 Gtz 200,000 ke 3.44999 GHz -35.15 dBm -22.15 dB 3551 GHe 3555 GHr 200000 kHz 3555124 GHz -38.68 dBm 2568 dB
34506tz 3.500 GHz 100,000 kHz 3.49639 GHz QP L] S35 3.555 GHz 3570 GHz 1.000 MHz 355517 GHz -31.76 dBm 1876 B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 50MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Reflevel 4000 dBm Offset 217046 Mode AutoSweep sa Reflevel 4000dBm  Offset 217008 Mode Sweep set
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2 Result Summa:

2 Result Summa:
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3550 GHz
3551 GHz
3.555 GHz

1430 GHz 3445 GHz 1.000 MHz 344413 G -32.27 dBm -19.27 dB
3.445 GHy 3.449 GHz 500,000 kHz 3.44857 GHz -24.77 dBm -11.77 dB
3,449 GHe 3450 GHz 200,000 kHz 3.44999 GHz -20.05 dBm 7.05 dB
3.450 GHz 3,500 GHz 100,000 kifz 345081 GHz 20.76 dBm 9.24 dB
[

08:31:22 05.02.2022

3.550 GHz
3551 GHz
3.555 GHz
3.570 GHz

3.54923 GHz

21.31dBm
-12.46 dBm
-30.09 dBm
-32.96 dBm

3.55001 GHz
3.55126 GHz
3.55563 GHz

08:40:45 09.02.2022
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2 Result Summar None
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 50MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBim  Offset 21.70 B
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Count 100/100

RefLevel 40.00dBm  Offset 21.70 d8.
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2 Result Summa:

1430 GHz 3445 GHz 1.000 MHz 3.44050 GHz -31.43 dBm -18.43 dB
3.445 GHy 3.449 GHz 500,000 kHz 3.44869 GHz -33.22 dBm -20.22 dB
3,449 GHe 3450 GHz 200,000 kHz 3.45000 GHz -34.51 dBm -21.51 dB
3.450 GHz 3,500 GHz 100,000 kifz 346337 GHz 2.4 dBm 3212 dB
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seanran as. FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 50MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 4000 dBm  Offset 217068

Mode Auto Sweep

6L
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3430 GHz 3445 GHz 1.000 Mz 3484392 GHz -28.50 dBm 155008 3,500 GH 3550 G 100.000 ki 354921 GHz 18.75 dBm 1125 dB
3045 Gt 3449 Ghir 500,000 ktz 3.44865 GHz -22.86 dBm 9.86 dB Joencns Joel ot 300000 ki 355001 GHz t 27
3449 Gz 3450 Gtz 200,000 kitz 3.44999 GHz -20.62 dBm -7.62dB 3551 GHe 3555 GHe 200000 kHe 355129 GHz .44 dB
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3.430 GHz 3445 GHz 1.000 Mtz 3.04287 GHz -34.43 dBm -21.43 dB 3.500 GH: 3.550 GH 100.000 kH; 352020 GHz
3045 Gt 3449 Ghir 500,000 ktz 3.44873 GHz -36.61 dBm 2361 dB Joencns Joel ot 300000 ki 355001 GHz
3,449 GHe 3450 GHz 200,000 kHz 3.44999 GHz -39.74 dBm -26.74 dB 3581 GHe 3555 GHe. 200,000 kiz 355113 GHz ¥
3450 GHz 3.500 GHz 100000 kitz 3.46856 GHz -5.07 dBm -35.07 dB 3.555 65 GHz -35.01 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 60MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 247008

Mode Auto Sweep
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RefLevel 40.00dBm  Offset 2470 d8.
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2 Rezult Summa 2 Result Summa;

3,490 GHz
3.550 GHz
3.551 GHz
3.555 GHz

03:48:31 10.02.2022

1430 GHz 3445 GHz 1.000 MHz 3.48485 GHz -24.63 dBm -11.63dB
3.445 GHy 3.449 GHz 500,000 kHz 3.44846 GHz -19.23 dBm 6.23dB
3,449 GHe 3450 GHz 200,000 kHz 3.44999 GHz -15.84 dBm -284dB
3.450 GHz 3510 GHz 100,000 kifz 345089 GHz 18.67 dBm 11.33 dB
ey NN o 0m02
" ma

3,550 GHz
3551 GHz
3.555 GHz
3.570 GHz

100.000 kHz
200,000 kHz
500,000 kHz

1.000 MHz

03:56:38 10.02.2022
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 24.70 B
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2 Result Summa:

03:50:07 10.02.2022

1430 GHz 3445 GHz 1.000 MHz 344213 GHz 28.97 dBm -15.97 dB
3.445 GHy 3.449 GHz 500,000 kHz 3.44882 GHz -30.44 dBm -17.44 dB
3,449 GHe 3450 GHz 200,000 kHz 3.44993 GHz -33.56 dBm -20.56 dB
3.450 GHz 3510 GHz 100,000 kifz 350137 GHz 130 dBm -31.30 dB
ey NN o 0B
" ms

2 Result Summa;

3,490 GHz
3.550 GHz
3.551 GHz
3.555 GHz

3,550 GHz
3551 GHz
3.555 GHz
3.570 GHz

100.000 kHz
200,000 kHz
500,000 kHz

1.000 MHz

-1.91 dBm
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-17.79d8
-17.69 dB

03:51:26 10.02.2022

Ready
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 60MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 247008

Mode Auto Sweep

6L
Count 100/100
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2 Result Summar

2 Result Summa;

3,490 GHz
3.550 GHz
3.551 GHz
3.555 GHz

03:47:52 10.02.2022

1430 GHz 3445 GHz 1.000 MHz 3.484 66 GHz -22.60 dBm -9.60 dB
3.445 GHy 3.449 GHz 500,000 kHz 3.44894 GHz -19.30 dBm 630dB
3,449 GHe 3450 GHz 200,000 kHz 3.44996 GHz -15.62 dBm 2.62 dB
3.450 GHz 3510 GHz 100,000 kifz 345101 GHz 15.66 dBm -14.34 dB
ey NN o 0m0
" oma

3,550 GHz
3551 GHz
3.555 GHz
3.570 GHz

100.000 kHz
200,000 kHz
500,000 kHz

1.000 MHz
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03:56:01 10.02.2022
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Lowest Band Edge / Full RB
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Ref Level 40.00 dBm  Offset 24.70 B
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Made Auto Sweep
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Count 100/100
1 Avg

RefLevel 40.00dBm  Offset 2470 d8.
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03:47:12 10.02.2022

03:52:44 10.02.2022
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3.43 GHz 16004 pts. 0 MHz/ 3.51 GHz |[ [3.49 GHz 16004 pts 0 MHz/ 3.57 GHz
2 Result Summar 2 Result Summa
3430 GHz 3445 GHz 1.000 MHz 344272 GHz 28.07 dBm -15.07 dB 3,490 GH; 3,550 GH 100:000 kH 352801 GHz -31.59 dB
31445 GHy 3,449 GHy 500,000 kHz 3.M857 GHz -30.20 dBm -17.20 dB Joen ot Joel ot 200000 355001 GHz
3.449 Gtz 3.450 Gtz 200,000 kitz 3.44997 GHz -33.44 dBm -20.44 dB 3551 GHe 3555 GHe 500.000 kHz 355175 GHz
34506tz 3510GHz 100,000 kliz FAGTH5 R QL] 2 3555 GHz 3570 GHz 1.000 MHz 355610 GHz
AT 7
s N0 =

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 60MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 247008

Mode Auto Sweep

saL RefLevel 40.00dBm  Offset 2470 d8.

Count 100/100
1 Spurious Emissions
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AA"A™ PLW NN VAN S PN PN PN SR N || e o P AN
-50 B
3.43 GHz 16004 pts. 0 MHz/ 3.51 GHz 3.49 GHz 16004 pts .0 MHz/ 3.57 GHz
2 Result Summa:

2 Result Summa;

03:44:54 10.02.2022

1430 GHz 3445 GHz 1.000 Mtz 3.48277 GHz -27.18 dBm -14.18 dB 3,490 GHz 3.
3.445 GHy 3.449 GHz 500,000 kHz 3.44899 GHz -22.67 dBm -9.67dB 3550 GHz
3,449 GHe 3450 GHz 200,000 kHz 3.44999 GHz -15.97 dBm -297dB 3551 GHz
3.450 GHz 3510 GHz 100,000 kitz 3.45109 GHz 20.10 dBm -9.30 dB. 3355 GH:
I o VAL
LU

3551 GHz
3.555 GHz
3.570 GHz

550 GHz 100.000 kHz
200,000 kHz
500,000 kHz

1.000 MHz

3.54900 GHz
3.55002 GHz
3.55120 GHz
3.55609 GHz

-27.10 dBm

03:55:23 10.02.2022

Ready

Tenzam
= Tnssn

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 24.70 B Made Auto Sweep

1 Spuriou:

oL RefLevel 40.00dBm  Offset 2470 d8.
Count 100/100
1 Avg

1 Spurious Emissions

Mode Auto Sweep

s6L

Count 100/100

SPURIOUS HNE ABS 00 T ‘

e B e e S g T

A N g T g

.

20 dBm ] ] | 1
| \ ‘
e } "W‘) Jh LMJ")‘ -
[l L
50 B
3.43 GHz 16004 pts 0 Mz/ 3.51GHz | 3.40 GHz 16004 pts .0 MHz/ 3.57 GHz
2 Result Summar

2 Result Summa;

03:45:32 10.02.2022

1430 GHz 3445 GHz 1.000 Mtz 3.44257 GHz -27.12 dBm -14.12 dB 3,490 GHz
3.445 GHy 3.449 GHz 500,000 kHz 3.44887 GHz -26.89 dBm -13.89 dB 3550 GHz
3,449 GHe 3450 GHz 200,000 kHz 3.44999 GHz -34.06 dBm -21.06 dB 3551 GHz
3.450 GHz 3510 GHz 100,000 kitz 3.481 50 GHz -1.75 dBm 31.75 dB 3355 GH:
I P
N

3,550 GHz
3551 GHz

3.555 GHz
3.570 GHz

100.000 kHz
200,000 kHz
500,000 kHz

1.000 MHz

3.51031 GHz
3.55003 GHz
3.55235 GHz
3.56004 GHz

03:53:24 10.02.2022

Tenzam
= Tnsm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 60MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 247008

Mode Auto Sweep

6L
Count 100/100

RefLevel 40.00dBm  Offset 2470 d8.

1 Spurious Emissions

Mode Auto Sweep

s6L

Count 100/100

03:43:32 10.02.2022

03:54:03 10.02.2022

ch
e _SPUROUS. s
LORIBUS e nes,
20 20
A
10 dBy ! 0 i1|
: | f
| |
SPURIOUS HNE ABS 00 A 1 |!
20 dBm ~ t
. 7.\ I ] ‘
VA [ /
wm P J| o/
! PP SR [ U NS F—— S_—— Sp— | '~ =
50 B
3.43 GHz 16004 pts. 0 Miz/ 3.51GHz || [3.49 GHz 16004 pts .0 MHz/ 3.57 GHz
2 Rezult Summa 2 Result Summa;
3.430 GHz 3445 GHz 1.000 Mtz 3.44435 GHz 25.90 dBm -12.90 dB 3.490 GH; 3.550 GH 100.000 kH; 3.54902 GHz -14.92 dB
3045 Gt 3449 Ghir 500,000 ktz 3.44841 GHz 22.44 dBm 9.44 dB Joen ot Joel ot 200000 385002 GHz e
3.449 Gtz 3.450 Gtz 200,000 ke 3.44998 GHz -18.10 dBm 5.10 dB 3581 GHe 3555 GHe. 500,000 kiz 355111 GHz X
3450 Gz 3510 GhHz 100,000 kliz FASUIICHE L P01 Rl 3555 GHz 3570 GhHz 1.000 Mz 355539 GHz -25.15 dBm
neaty L [ & i
03:44:13 10.02.2022 02:54:45 10.02.2022
Ref Level 4000 dBm  Offset 24.70 B Mode Auto Sweep saL RefLevel 50.00dBm  Offset 24.70 8. Mode Auto Sweep seL
Count 100/100 Count 100/100
1 Spuriou: 1w || Seurious Emissions
0 20
10 di 0
a
- . P T B Y T T T W U o N | e o i it s s e e
URBOUS HIYE ABS 00 ‘ \ 7B g |
-20 B T ‘L !
| ‘ ‘
eSO BESP— \ [
e Z N -
L]
50 B
3.43 GHz 16004 pts. 0 Miz/ 3.51GHz || [3.49 GHz 16004 pts 0 MHz/ 3.57 GHz
2 Rezult Summa 2 Result Summa;
3.430 GHz 3445 GHz 1.000 Mtz 3.44281 GHz -32.37 dBm -19.37 dB 3.490 GH; 3.550 GH 100.000 kH; -4.92 dBm
3045 Gt 3449 Ghir 500,000 ktz 3.44894 GHz 3413 dBm 2113 dB Joen ot Joel ot 200000
3.449 Gtz 3.450 Gtz 200,000 ke 3.44999 GHz -36.50 dBm -23.50 dB 3581 GHe 3555 GHe. 500,000 kiz
3.450 GHz 3510 GHz 100000 kHz 3.46032 GHz 437 dBm -34.37 dB o0 che 190 CHy 1000 My 3310 dBm
neaty L [ =

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 80MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Reflevel 4000dBm OMset 247008 Mode AutoSweep saL Reflevel 000dBm Offset 24708 Mode Sweep saL
Count 100/100 Count 100/100
LA E— 1Avg
Limit Che Phss
Line _SPURIOUS_UNE_ABS_02 s
30 dBm 30 dBo
» T 2 ,‘
10 By | 10 “
a i 0 dBn
SPURKOLS HINE-ABS00 A ! 10
20 dBm: \ 20
fa 30 dBn
iy
‘ #0 dBm -
I et [
50
3.43 GHz 16004 pts 0.0 MHz/ 3536 || (3a70m: 16004 pis 16,0 M/
2 Result Summar [2 Result Summan
3430 GHz 3445 GHz 1.000 MHz 3.44429 GHz -20.92 dBm -1.92dB 470 GH: 50 GH: 3.54889 GHz 18.96 dBm X
3045 GHr 3029 G 500,000 kHy 344864 GHz 1852 dBm 552 dB ol et 335002 GHa 1259 4Bm {
3449 Gz 3450 Gtz 200,000 kitz 3.44998 GHz -16.85 dBm -3.85 dB 3551 Cile 35550t 3135102 GHz 2013 dBm ¥
3.450 Gtz 3530 Ghz 100,000 kitz 345117 GHz 19.55 dBm -10.45 dB. s e 328605 CH 2395 4Bm 7
[ e O -

03:30:12 10.02.2022

==

03:27:08 10.02.2022

Channel power -13dBm > -19.27dBm (PASS)

Ref Level 40.00 dBm
- At 30d8 ® SWT

30 dBor

Offset 247008 ® RBW 5 kHz

100 ms @ VBW 20 kHz _Mode Sweep

SGL

Count 100/100

20 dBm

AT N

m

WA a A m
P YA A Mot et
LARRAR 1 11T mr
} AN A o PN

-50 V'
CF 3.55025 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz |
2 Result Summar None

Tx1 (Ref) 500.000 kHz -19.27 dBm

Tx Total -19.27 dBm

04:03:50 10.02.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 80MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 24.70 B

RefLevel 40.00dBm  Offset 2470 d8.

ey s e pey s
Count 100/100 Count 100100

30 dm SPURIOUS_LINE_ABS_002

0 20

10 dir 10

SPURIOUS_LINE ABS_00:

ek e il anad et Tt o el et il e o s s

PN A A A A A A A A T A A A A

20 dBm 11 b t
. | ifii8 |
u .
50
3.43 GHz 16004 pts. 10.0 MHz/ 3.53GHz || [3.47 GHz 16004 pts 10.0 MHz/ 3.57 GHz
7 Result Summa 2 Result Summa
1430 GHz 3445 GHz 1.000 Mtz 3.43693 GHz 29.29 dBm -16.29 dB 3470 GH 3,550 GH 100:000 kH -32.99 dB
3845 GHe 3449 GHe 500,000 kiz 3.44860 GHz 30.31 dBm 17.31 dB Tos0 ot Joel ot 300000 ki 17566 d8
3,449 GHe 3.450 Gtz 200,000 ke 3.44997 GHz 35.20 dBm -22.20 dB 3581 GHe 3555 GHe. 500.000 kHz 18554 dB
3450 Gz 3530 Ghz 100,000 kliz FATTIG 5 0 B SZN 3555 GHz 3570 Gz 1.000 Mz 18.02 dB

03:34:38  10.02.2022

0822022
ey R 0 ]

03:19:47 10.02.2022

Resty

Ty
== 03:19:46

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 80MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 4000 dBm  Offset 247068

Mode Auto Sweep

6L

Ref Level 40.00dBm  Offset 24.70 dB

Mode Sweep

Count 100/100 Count 100/100
1 Spurous Emisions Uivg
Limit Chee¥ PRss
Line _SPURGUS_LINE_ABS._O s
30 di 30 dBm
0 2 S
| \
10 di | 10 [
o i 0B T i
o pas o it
SPUROUSHNE ARS-00 T -10
20 dBrr \ -20 1
‘( L —{| |30 g8 l -
[ 4 A
H [ |0.d8: = : =
AR S R N I ] 5 \l
50 50
3.43 Ghz 6004 pts 10.0 MHz/ 35360 || (3a7eH: 76004 pts 100 M/ 3576
2 Result Summar [2 Result Summar

1430 GHz 3445 GHz 1.000 MHz 3.44493 GHz -22.37 dBm -9.37dB
3.445 GHy 3.449 GHz 500,000 kHz 3.44892 GHz -20.58 dBm -7.58dB
3,449 GHe 3450 GHz 200,000 kHz 3.44999 GHz -17.15 dBm 415dB
3.450 GHz 3530 GHz 100,000 kifz 345107 GHz 18.73 dBm 1.7 dB
e B 05

03:35:20 10.02.2022

3470 GHz
3.550 GHz

3.550 GHz
3551 GHz

3551 GHz 3.555 GHz

3.54881 GHz
3.55001 GHz
3.55121 GHz

18.63 dBm
-12.24 dBm

~19.69 dBm

3.555 GHz 3.570 GHz

3.55531 GHz

-22.68 dBm

03:26:11 10.02.2022

Ready

Channel power -13dBm > -18.94dBm (PASS)

Ref Level 40.00 dBm
- At 30d8 ® SWT

30 dBor

Offset 247008 ® RBW 5 kHz
100 ms @ VBW 20 kHz _Mode Sweep

SGL

Count 100/100

20 dBm

38—
i W el N

40

ot

AATAVUPN

A A D

50

W

Y-S SN

A4
WA, A

A

S ,-’\i, AN

355025 Gre

1001 pts

102.0 kHz/

Span 1.02 Mz |

2 Result Summa:

Tx1 (Ref)
Tx Total

500,000 kHz

None

-18.94 dBm
-18.94 dBm

04:03:29 10.02.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 80MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 24.70 B

Made Auto Sweep

RefLevel 40.00dBm  Offset 2470 d8.

saL Mode Auto Sweep seL
Count 100/100 Count 100/100
Limit Cheek PRSS r
Line _SPURJOUS_UINE_ABS_0g2 Phss Line _SPUR{OUS_LINE
30 dbar SPORIGUS_LINE_ ABS_002
20 20
10 d 10

SPURIOUS_LINE ABS_00:

P A A L A VP A N 78 P AT bt g

Bl L T Y e

-20 dBm

\W

3.43 GHz

16004 pts 10.0 MHz/

3.53 GHx

3.47 GHz

2 Result Summa:

16004 pts 10.0 MHz/

3.57 GHz

2 Result Summa;

03:32:59 10.02.2022

03:20:30 10.02.2022

3430 GHz 3445 GHz 1.000 Mz 3441 79 GHz -2944 dBm 164406 3470 GHz 3550 GHz 100.000 k2 -2.78 dBm -32.78 dB

345 G 3429 Gz 500,000 ki 3.44751 GHz -32.14 dBm -19.14 dB 3550 Grix 3551 Ghia 500000 kHr 3246 dBm 1946 dB

3449 Gz 3450 Gtz 200,000 kitz 3.44999 GHz -35.49 dBm -22.49 dB 33551 Chz 3555 Chiz 500000 kile 33.42 dBm 20142 dB

3450 Gtz 3.530 Ghz 100,000 kitz 3.49230 GHz -2.85 dBm 3285 dB. i T o o '30.43 dBm 174348
N

Resdy

Ty
== 03:20:30

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 80MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 4000 dBm  Offset 247068 Made Auto Sweep

6L

Ref Level 40.00dBm  Offset 24.70 dB

Mode Sweep

Count 100/100 Count 100/100
1 Spurious Emissions 1 avg || Spurious Emissions 1 Avg
Limit Chee¥ P
Line _SPURJOUS_UN P
30 di 30 dBm
20 Y T
] \
10 dt | 10 {
0 | 0.dBn [
I |
SPUROUSHNE T ARS 00! o \] 10 j it
20 dBrr \ -20 i
30 - | ﬂ -30 dBar - & [ 3 STt e
'|![ ‘\ i | YW 1} 11 AT
¥ 14 \M 1 Ho dor—— . - - - ~ v -
PP | e e et
50 50
3.43 Ghz 6004 pts 10.0 MHz/ 35360 || (3a7eH: 16008 pis 10,0 M/ 3s7aH

2 Result Summa:

1430 GHz 3445 GHz 1.000 MHz 3.44405 GHz -27.81 dBm -14.41 dB
3.445 GHy 3.449 GHz 500,000 kHz 3.44900 GHz -23.77 dBm -10.77 dB
3,449 GHe 3450 GHz 200,000 kHz 3.45000 GHz -16.70 dBm -3.70dB
3.450 GHz 3530 GHz 100,000 kifz 345111 GHz 18.39 dBm 1161 dB
e R 05

03:35:58 10.02.2022

2 Result Summa:

3470 GHz
3.550 GHz
3551 GHz
3.555 GHz

3.550 GHz
3551 GHz
3.555 GHz
3.570 GHz

3.54883 GHz
3.55002 GHz
3.55129 GHz
3.55595 GHz

20.04 dBm
-12.34 dBm

-20.13 dBm
-26.20 dBm

03:25:00 10.02.2022

Ready

Channel power -13dBm > -19.87dBm (PASS)

Ref Level 40.00dBm  Offset 24.70d8 » RBW 5 kHz sa
- At 30d8 @ SWT__100ms @ VBW 20 kHz _Mode Sweep Count 100/100
30 dBor ‘ . ‘
20
10 ‘
04 ‘
10 ‘
20 dBer — t
WJAJ'\A%‘“'“’AWAWMVAW“[ e
| . A
RPN N N
VN S g M
0
CF3.55025 Gz 1001 pts 102.0 kHz/ Span 1.02 MHiz |
2 Result Summor None
Txl (Ref) 500,000 kHz -19.87 dBm
Tx Total -19.87 dBm

04:03:06 10.02.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No.

1 FG210421-02F

FR1 n77 / 80MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 24.70 B

Count 100/100 Count 100/100
30 dm SPlIRI-l:J\JS LINE_ABS_002
20 20
10 dr 10
o
e ek LNV YAV WOV I || R s e S v A e e

20 dBm 11 7 T
30 dBg | l~ J
u /
50
3.43 GHz 16004 pts 10.0 MHz/ 353 GHz || 3.47 GHz 16004 pts 10.0 MHz/ 3.57 GHz
2 Result Summar 2 Result Summa:
3.430 GHz 3445 GHz 1.000 Mz 344230 GHz -30.03 dBm 170308 1470 Ghz 3550 GHz 100.000 itz 3.49406 GHz -3.22 dBm -33.22dB
3445GHz 3489 GHz 500,000 kHz 3.44898 GHz -31.57 dBm -18.57 dB 3550 GHz 3551 GHz 500.000 kHz 3.55003 GHz -32.34 dBm -19.34 dB
3.449 Gtz 3.450 Gtz 200,000 ke 3.44997 GHz -35.30 dBm -2230 dB 3581 GHe 3555 GHr 500.000 kHz 355402 GHz 3271 dBm -19.71 dB
34506tz 3.530 GHz 100,000 kiz TAETIGHE LT iBw 3Z7re 3555 GHz 3570 GHz 1.000 MHz 355540 GHz -30.57 dBm 1757 dB
[ R AT EE B

03:36:37 10.02.2022

03:21:08 10.02.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 80MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 247008

Mode Auto Sweep

6L

Count 100/100

1 Spurious Emissions

RefLevel 40.00dBm  Offset 2470 d8.

Mode Auto Sweep seL

Count 100/100

ch
e _SPUROUS. s
LORIBUS e nes,
20 20
10 dBy ! 0 r‘
\ |
| “
SPURIOUS HNE ABS 00 T .L }
| i
20 dBm: \ !
3 [ . [
Al
\If “ 1] 4 |
VU, I ¥
T SRR IR NP S S SR |
50 B
3.43 GHz 16004 pts 10.0 MHz/ 3.53GH: || [3.47 GHz 16004 pts 10.0 MHz/ 3.57 GHz
2 Rezult Summa 2 Result Summa;

3430 GHz 3445 GHz 1.000 MHz 3.44390 GHz -25.68 dBm -1268 dB 3,470 GH; 3,550 GH 100:000 kH 16.17 dBm -13.83 dB
3845 GHe 3449 GHe 500,000 kiz 3.44891 GHz -22.43 dBm -9.43 dB Tos0 ot Joel ot 300000 ki 33148
3.449 Gtz 3.450 Gtz 200,000 ke 3.44998 GHz -20.77 dBm -1.77 dB 3551 Ghiz 3555 GHz 500000 kHr -11.28d8
34506tz 3530 Ghz 100,000 kliz FASTVS BHE L) KL RLEL ) 3555 GHz 3570 GhHz 1.000 Mz -26.52 dBm 1352 dB
nesty R e ety o e
03:38:24 10.02.2022 03:22:24 10.02.2022
Ref Level 4000 dBm  Offset 24.70 B Mode Auto Sweep saL RefLevel 30.00dBm  Offset 2470 dB Mode Auto Sweep =2
Count 100/100 Eoa
1 Spuriow 1w || Seurious Emissions
2 20
10 di 0
a
SROUSHNE RS-0 (‘\u.}"\;./\’:n.ﬁ-m/\ s o ™ g o PP T AT W W, WL P A N A P A Ve T e A ey A A N i P o AN
-20 B 1T ‘ }
| h
e — I
L) kl s e
el
50 B
3.43 GHz 16004 pts 10.0 MHz/ 3.53GHz || [3.47 GHz 16004 pts 10.0 MHz/ 3.57 GHz
2 Result Summar 2 Result Summa

03:37:17 10.02.2022

03:21:45 10.02.2022

3.430 GHz 3445 GHz 1.000 Mtz 3.04418 GHz -31.74 dBm -18.74 dB 3,470 GH; 3.550 GH 100.000 kH; 498 76 GHz
3045 Gt 3449 Ghir 500,000 ktz 3.44872 GHz 3416 dBm -21.16 dB Tos0 ot Joel ot 300000 ki s 2
3449 Gz 3450 Gtz 200,000 kitz 3.44999 GHz -37.91 dBm -24.91 dB 33551 Chz 3555 Chiz 500000 kile 55161 GHz
3450 Gtz 3530 Gz 100,000 kitz 3.47992 GHz 564 dBm -35.64 dB. R T o o 55766 GHe
sy EEEEE o UGN ey DN S R

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 90MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 247008

RefLevel 40.00dBm  Offset 2470 d8.

s6L

ey - saL Made Auto Sweep
Count 100/100 Count 100/100
1 Spurious Emissions @1 Avg
Lt Chee e
Lne _SPUR{oUS.LNe_A8S.oq2 ss
’S%I’]I’?IT‘US LINE_ABS_002
20 T 20 T
10 dis 0 i
: |
I J
SPUROUSHNE T ARS 00! | t
-20 dBm \ A If 1
‘ \ ! | "
L AA . il | YR
L A o PRSI SRS Yo P | N e I [N VU S Lot ~ P S PR N S P— " — v
3.43 GHz 16004 pts. 11.0 MHz/ 3.54 GHz || [3.46 GHz 16004 pts. 3.57 GHz
2 Result Summa:
3430 GHz 3445 GHz 1.000 Mz 3484313 GHz -21.83 dBm 14836 3,460 GHz 3550 GHz 100.000 k2 354893 GHz 18.41 dBm 1159 dB
3,485 G 3429 GHz 500,000 kHz 3.04899 GHz -22.88 dBm -2.88 dB 3.550 GHz 3551 GHz 200,000 kHz 355003 GHz -18.73 dBm 5.73dB
3.449GHr 3450 GHe 200,000 kHe 3.44998 GHz -17.63 dBm -4.63 dB 3551 GHz 3555 GHz 500,000 kHz 355101 GHz -23.47 dBm -10.47 dB
3450 Gtz 3540 Ghz 100,000 kitz 3.45114 GHz 19.56 dBm -10.44 dB e T o o 335618 GHz 29.13 dBm 1613 B
L [
03:09:39 10.02.2022 02:18:48 10.02.2022
Ref Level 30.00 dBm  Offset 24.70 dB Made Auto Sweep SGL Reflevel 50.00dBm Offset 24.70dB Mode Auto Sweep S
Count 100/100 Count 100/100
1 Spuriou eyl | [ Spurious Emissions ®1 fvg
PRES Lt Chee e
phss Lne SPUR{oUS_LNE_A8S. 002 ss
Z’V"GEIE\UG LINE_ABS_002
20 20
10 dbs 10
o
A o 2 2 o
o T e T e e e el T | TN bl el ' Rk el e e A’ e A ek e o
URIOUS HINE - ABS 00, T
-20 dBm T 1‘
g j i |
W u-.
3.43 GHz 16004 pts 1.0 MHz/ 354 GH: || (328 crz 16004 pts 3.57 Gz
2 Result Summa:
3.430 GHz 3445 GHz 1.000 Mtz 3.04483 GHz -29.63 dBm -16.63 dB 3.460 GH; 3.550 GH 100.000 kH;
3045 Gt 3449 Ghir 500,000 ktz 3.44874 GHz 3237 dBm -19.37 dB Tetnots Joel ot 200000
3449 Gz 3450 Gtz 200,000 kitz 3.44999 GHz -35.08 dBm -22.08 dB 33551 Chz 3555 Chiz 5001000 kile
3450 Gtz 3540 Ghz 100,000 kitz 3.47921 GHz -2.52 dBm -3252dB e T o o 730,84 dBm
ety DR 0G0 [

03:12:59 10.02.2022

03:14:14 10.02.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 90MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 247008

RefLevel 40.00dBm  Offset 2470 d8.

s6L

Mode Auto Sweep sau Mode Auto Sweep
Count 100/100 Count 100/100
1 Spurious Emissions @1 Avg
Lt Chee e
Line _SPUH{0US_LINE_ABS.0 phss
’S%I’]I’?IT‘US LINE_ABS_002
20 ﬂ 20
10 dbs 0 i
a
SPURKOUS HNE ABS 00
-20 B m 4 \;
-30 dBer ] ,| l‘ v
| M | L | ~ ."'\.‘.
k = 3
LAY o N N PR N, PRV 1 N S S SR TO—— . | | 1 T
3.43 GHz 16004 pts. 11.0 MHz/ 3.54 GHz || [3.46 GHz 16004 pts 3.57 GHz
2 Result Summar
3.430 GHz 3445 GHz 1.000 Mtz 3.04484 GHz 26.93 dBm -13.93 dB 3.460 GH; 3.550 GH 100.000 kH; 3.54893 GHz
3045 Gt 3449 Ghir 500,000 ktz 3.44892 GHz 23.07 dBm -10.07 dB Tetnots Joel ot 200000 385003 GHz
3.449 Gtz 3.450 Gtz 200,000 ke 3.44998 GHz -16.73 dBm 3.73 dB 3551 GHe 3555 GHe 500000 kHe 355125 GHz
34506tz 3.540 GHz 100,000 kiiz FASUTE GHE VI BT RALLL:) 3555 GHz 3570 GHz 1.000 MHz 355661 GHz
ey 0 e D 5

03:07:58 10.02.2022

03:18:10 10.02.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 24.70 B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 90MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 247008

RefLevel 40.00dBm  Offset 24,
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Mode Auto Sweep saL 048 Mode Auto Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions ®1 v
Lt Chee e
Lne _SPUR{oUS.LNe_A8S.oq2 phss
’S%I’]I’?IT‘US LINE_ABS_002
20 r 20 T
10 dbi 0 i
, |
|\
s " \ !
URBOUS HIYE ABS 00 1
20 dBon \ h r |
0 \ \ | Ay
t 1 s f
y AL
i Y . S
N L = — S—— e ———————— T — o——
L VR SN IPENUPEN ) ENSPEN SRR EPNS SN | P
3.43 GHz 16004 pis 1.0 MR/ 354G || (T8 Gne 16004 pis 357GH:

03:06:23 10.02.2022

03:15:32 10.02.2022

Ready

3430 GHz 3445 GHz 1.000 Mz 344403 GHz -29.92 dBm 169208 3,460 GHz 3550 GHz 100.000 itz 354886 GHz 19.28 dBm -10.72 B
3,485 G 3429 GHz 500,000 kHz 3.04899 GHz -25.64 dBm -12.64 dB 3.550 GHz 3551 GHz 200,000 kHz 355004 GHz -18.16 dBm 51
3.449 Gtz 3.450 Gtz 200,000 ke 3.44998 GHz -16.71 dBm -3.71 dB 3551 GHe 3555 GHe 500000 kHe 355133 GHz 2784 dBm
3450 Gtz 3540 Ghz 100000 kHz 3.45111 GHz 19.43 dBm -1057 dB Jees o Yer o 1000 M 358563 GHz 30557 dBm
R R o D S
03:04:36 10.02.2022 02:17:27 10.02.2022
Ref Level 4000 dBm  Offset 24.70 B Mode Auto Sweep saL RefLevel 40,00 gdm  Offset 24.70 d8 Mode Auta Sweep saL
Count 100/100 Count 100/100
== [P | [T Seurious Emissions ®1 /g
PRES Lt Chee e
phss Lne SPUR{oUS_LNE_A8S. 002 ss
HRBUS UNE ABs o0z
20 0
10 d 10
a
o A I S B A S et e Nt Do (|| i g pogh A O P ST A A g T s e g por
URBOUS HVE ABS-00 { il
-20 B T 1‘
- # l | |
bS]
W‘ |
L
3.43 GHz 16004 pis 1.0 MR/ 354 GH
2 Result Summar
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Report No. : FG210421-02F

FR1 n77 / 90MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 247008

RefLevel 40.00dBm  Offset 2470 d8.
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FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 100MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 247008

RefLevel 40.00dBm  Offset 2470 d8.
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FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 100MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02F

FR1 n77 / 100MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 247008

RefLevel 40.00dBm  Offset 2470 d8.
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